é
] water

Review

Wastewater Management in Agriculture

Carmen Otilia Rusanescu

check for
updates

Citation: Rusinescu, C.O.;
Rusanescu, M.; Constantin, G.A.
Wastewater Management in
Agriculture. Water 2022, 14, 3351.
https:/ /doi.org/10.3390/w14213351

Academic Editors: Mariusz
Adynkiewicz-Piragas and
Daniel Gebler

Received: 4 October 2022
Accepted: 19 October 2022
Published: 22 October 2022

Publisher’s Note: MDPI stays neutral
with regard to jurisdictional claims in
published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.
Licensee MDPI, Basel, Switzerland.
This article is an open access article
distributed under the terms and
conditions of the Creative Commons
[...]
to soils irrigated with ground water [41,80,81]; moreover, lower electrical conductivity val-
ues were also found when irrigated with wastewater [82,83]. Nutrients (NOs, phosphorus,
calcium, potassium) are found in wastewater, which help the development of plants.

The combination of treated wastewater with well water has a better quality than
treated wastewater [63]. The content of macroelements, microelements, and anions were
higher in the case of irrigation with wastewater; however, it did not exceed the optimal
values (Table 1).

When wastewater is used for soil irrigation, attention must be paid to the pH value
so as not to acidify the soil salinity, and suspended solids in the soil should not be high
in regard to the content of the organic matter and macronutrients [79]. The increase in
nutrients and metals in the soil can be due to the decrease in the soil pH value [78,80].
The high pH values of the soil irrigated with wastewater can influence the decrease in
soil nutrients, namely, nitrogen, phosphorus, potassium, zinc [22], which can favor the
accumulation of organic matter on the surface of the soil, such as black alkali [22].

According to [83] the high concentration of sodium can cause the swelling of the
irrigated soil for long periods of time when wastewater is used [36].

Irrigation of the soil with untreated wastewater for a long period of time affects the
physical, chemical, and hydraulic characteristics of the soil, decreases water infiltration
into the soil and hydraulic conductivity by clogging the pores of the soil at the surface with
suspended materials, and reduces the bulk density of the soil [36]. The porosity of the soil
irrigated with wastewater was reduced from 40% for the soil irrigated with tap water to
24% for the soil irrigated with wastewater [22].

3.1. Analysis of Metals in the Soil as a Result of Irrigation with Wastewater

The accumulation of metals in the soil is influenced by the following factors: pH,
cation exchange capacity of the soil, concentration of metals in wastewater, soil texture, and
duration of irrigation. According to Habibi et al. [17], the concentration of heavy metals
in the soil irrigated with wastewater exceeds the permissible limit in 10-50 years. Soil



Water 2022, 14, 3351

8 of 17

iron density increases after five years of wastewater irrigation, and iron, zinc, manganese,
coppet, nickel, and lead concentrations increase after 20 years [73].

Table 3 shows the number of metals and micronutrients in soils irrigated with fresh
water and wastewater. It is observed that the use of wastewater for soil irrigation led to an
increase in the concentrations of iron, copper, zinc, and manganese. The high concentration
of ammonium in wastewater causes its accumulation in the soil, and hydrogen ions from
ammonium can lower the pH of the soil, thus helping the development of crops.

Table 3. The concentration of nutrients and metals in soils irrigated with fresh water and wastewater
(data from [17,41,59]).

Wastewater Freshwater WHO [59]
Fe, mg/kg 9.02[17] 1.58 [54] 1.96 [17] - -
Cu, mg/kg 1.14[17] 0.050 [54] 2.98[17] - -
Zn, mg/kg 18.3[17] NM 7.92[17] - -
Mn, mg/kg 10.54 [17] 0.096 [54] 7.76 [17] - -
Ca** (mg/L) 61.15 [59] 54 [41] 54.28 [59] 15 [41] 400
Mg** (mg/L) 11.51 [59] 21[41] 27.66 [59] 9 [41] 60
Na* (mg/L) 43,53 [59] 119 [41] 83.76 [59] 26 [41] 900
K* (mg/L) 6.5 [59] 22 [41] 3.89 [59] 5[41] 0-2
Fe** (mg/L) 1.58 [59] 167 [41] 0.018 [59] 72 [41] 5
Mn** (mg/L) 0.096 [59] 86 [41] 0.002 [59] 23 [41] 0.2
Cu*™ (mg/L) 0.050 [59] 37 [41] 0.079 [59] 18 [41] 0.2
Pb*** (mg/L) 0.019 [59] 18 [41] 0.004 [59] 8 [41] 5
Cd** (mg/L) 0.0091 [59] 51[41] 0.0001 [59] 2[41] 0.2
Cr** (mg/L) 0.014 [59] - 0.029 [59] - 0.1
Ni** (mg/L) 0.032 [59] 7 [41] 0.006 [59] 3[41] 0.2
Zn - 56 [41] - 17 [41] -
Co - 23 [41] - 4[41] -
NH,* (mg/L) 33.31 [59] 18 [41] 0 [59] 5[41] 0-5
NO;~ (mg/L) 23.48 [59] - 01[59] - 0-8
P;~ (mg/L) 6.56 [59] - 0 [59] - 0-2

Soil pollution with heavy metals is due to irrigation with untreated wastewater,
and these metals affect agricultural crops as well [78]. Metal concentrations in purified
wastewater do not exceed the limits provided in the WHO standard (Table 3) [58,77].

3.2. The Content of Pathogens in Wastewater

In wastewater, there can be bacteria, coliforms, and streptococci that endanger people’s
health [17,59]. According to the research carried out by Pedrero et Alarcon [63], faecal
coliforms were identified in treated wastewater (Table 4), their level exceeding the maxi-
mum concentration ranges for use in irrigation water recommended by the World Health
Organization (WHO, 1989).

According to the studies carried out by Singh [84], the following microorganisms can
exist in wastewater:

- bacteria 1-10'" n/L of wastewater; depending on the amount of wastewater and the

source, they can survive in water for 10-60 days, in cultures for 2-30 days, and in soil
10-70 days [84];

- helminths 1-10% n/L can survive in crops for 30-60 years [84], and their eggs can live
for many years in the soil;

- protozoa 1-10* n/L can survive in water for 15-180 days, in cultures for 2-10 days,
and in soil for 10-150 days [84];



Water 2022, 14, 3351

90f17

- viruses 1-10° n/L can survive in water for 50-120 days, in cultures for 15-60 days,
and in soil for 20-100 days [84].

Table 4. The bacteria present in the treated water and in the underground water (data from [59]).

Bacterial Count/100 mL ™ UW WHO
Total viable bacterial 1.1 x 103 [59] 24 % 102 ND
count
Total coliform 962 [59] 240 1000
Fecal coliform 240 [59] 0.0 <1000
Fecal Streptococci 35-65 [59] 0.0 ND
E. coli 60 [59] 0.0 ND
P. aeuroginosa 20 [59] 0.0 ND
Salmonella 4 [59] 0.0 ND
Total Vibrio 4[59] ND ND
Listeria group 4[59] ND ND
Nematode (egg/L) 3 [59] ND 1

ND: not detected. TW—treated water, UW—underground water.

These microorganisms can cause the following health problems: diarrhea, cholera,
gastroenteritis, giardia, eye infections, meningitis, liver infections, malaria, heart and kidney
diseases, dysentery, fever, amebiasis, giardiasis, cryptosporidiosis, respiratory diseases,
skin rashes, and paralysis [84]. Helminth eggs and protozoa are very dangerous and
very difficult to remove by water treatment [85]. For example, E. coli can exist in sewage
contaminated with feces.

Some pathogens can survive for many years in the soil or on crop surfaces if they
have a humid environment and high organic content in the soil, their inactivation being
achieved by exposure to direct sunlight [34,84,86].

Bacteria have a longer lifespan in soil than on crops or in wastewater [84]. Protozoa
viruses have the same survival time in soil and in water. Lettuce, root vegetables, carrots,
onions, and radishes irrigated with untreated wastewater, if eaten raw, can be infected with
pathogenic microorganisms. Depending on the source (industry, pharmacies, medicine,
households), untreated wastewater may contain other toxic compounds such as pharma-
ceuticals, pesticides, fungicides, herbicides, and polyaromatic compounds, which, if used
for long periods of time in irrigation, can be dangerous for the environment and health;
these compounds reach the soil, the roots of the crops, and then the groundwater [87-94].
The E. coli count for leaf crops must be less than or equal to 10%; for root crops, it must be
less than or equal to 10® (CFU/100 mL); for drip-irrigated crops, it must be less or equal to
10° [80]; the number of helminth eggs (n/L) must be less than one [84].

4. Wastewater Treatment Procedures

Due to the nutrients that the wastewater contains (sodium, calcium, magnesium,
potassium), it can function as an organic fertilizer for the soil [95]. Irrigation of a land
area of 4000 m3/ha with 18-60 mg/L of treated wastewater would enrich the soil with
64-248 kg /ha of nitrogen; 623 mg/L of treated wastewater would enrich the soil with
16-96 kg/ha of phosphorus. Moreover, 4-66 mg/L of treated wastewater adds to the
soil 8-276 kg of potassium, 108-722 lg/ha of sodium from irrigation with 29-178 mg/L,
36—444 kg /ha of magnesium from irrigation with 11-111 mg/L, and 73-821 kg/ha of
calcium from irrigation with 21-213 mg/L wastewater [95]. It is recommended to treat the
used water so that it is not dangerous for vegetation, animals, and people [96-98].

Treatments applied to wastewater can be preliminary or pretreatments (physical and
mechanical) [99]; primary (physico-chemical and chemical); secondary (chemical and
biological); tertiary (physical and chemical) (Figure 3) [100].



Water 2022, 14, 3351

10 of 17

,/f e
wastewater P E I .
effluent | effluent ./ effluent discharge
- - it - =
//I - - //I - - /f
{ Physical-chemical ) " Physical-chemical Biological treatment )
methods methods "
— - e —
- e . vsical-chemica
{ Mechanical methods Chemical methods ’ -
y IR methods

~P
/

e - -
("Physical techniques
/l'

—

-
(" Chemical methods}
v

—

-
step 1 step 2 step 3 step 4
1. PRETREATMENT 2. PRIMARY TREATMENT 3. SECONDARY 4 TERTIARY TREATMENT
(sedimentation, coagulation ..) (coagulation, precipitation, TREATMENT (oxidation, membrane,
floculation...) (biodegradation, filtration...)
filtration,

adsorption....)

step 5

TREATMENT of the SLUDGE
(supervised tipping, recycling, incineration...)

Figure 3. Wastewater treatment methods (adapted from [100]).

In the mechanical treatment of wastewater, coarse impurities are filtered, and the
water is treated mechanically, wherein approximately 20-30% of the solid substances it
contains are removed [100].

The water obtained after primary treatment cannot be used to irrigate crops. Water
obtained through secondary and tertiary treatments is recommended for irrigating crops.
Advanced treated wastewater is used for indirect drinking and the recharging of surface
and groundwater bodies [84].

The elimination of pollutants can be achieved by:

- Conventional methods involving the coagulation and flocculation of suspended solids
in a colloidal state or dispersed in very fine particles; chemical precipitation to remove
very fine colloidal and suspended substances from wastewater by adding coagulants
that make them settle; biodegradation; sand filtration; adsorption;

- Water depollution by electrochemical treatment, membrane separation, advanced
oxidation, and nanofiltration [100].

Through aerobic and anaerobic treatment, certain biological micropollutants can be
eliminated [101].

According to the research carried out by [102], in untreated wastewater, salinity,
dissolved and suspended solids, electrical conductivity, nitrates, and trace elements did not
exceed the standardized values. Nitrates exceeded the values stipulated in the standards.
Before being used in irrigation, the water used with these organic micropollutants should
be treated by nanofiltration [102].

According to [103], another method of eliminating pharmaceutical products from
wastewater is through the use of activated carbon and ozonation. The use of anaerobic
membrane bioreactors and enzymes can help to eliminate organic micropollutants from
wastewater with low costs and high efficiency. In the future, it is recommended to use
some economical and environmentally friendly technologies for the elimination of organic
micropollutants from wastewater, such as the use of anaerobic membrane bioreactors,
constructed wetlands, and different wetlands that, through processes such as pyrolysis,
sorption, biodegradation, photolysis, and volatilization, can remove these organic microp-
ollutants with an efficiency between 54 and 98%; lastly, the use of enzymes can help with
low costs and high efficiency [103]. According to [104], the toxicity of water polluted with
organic micropollutants was analyzed by bioanalytical tests, being applied seven wastewa-
ter treatment barriers: the source control; the wastewater treatment plant, the application of
the microfiltration treatment, reverse osmosis treatment, and advanced oxidation treatment,
natural environment in a tank and drinking water treatment plant (Figure 4). At each
treatment stage the toxicity of the water samples was monitored and it was found that
the toxicity of the water samples decreased along the seven treatment barriers, certain



Water 2022, 14, 3351

11 of 17

toxic compounds were no longer detected. Bioanalytical tests were used to evaluate the
efficiency of micropollutant removal during the water treatment stages. Toxic equivalent
concentrations in water samples were applied to the umuC test indicating genotoxicity.
These organic micropollutants can have effects on human health as follows: cytotoxicity,
genotoxicity, oxidative stress, and cellular effects on the human body, as well as protein
damage and estrogenic effects. [105].

Barrier 7 Barrier 1

water treatment plant . residential/industrial
disinfection, distribution " source control

and quality management including hospital

wagte

Barrier 6 Removes
natural Purified Recycled - _suspended solids
i — ~ Barrier 2 -organics
environment Water Process ~ e (BOD & COD)
_treatment plant -Ritrogen
i -phosphorus
Power
stations and
industry Golf course
A irrigation
Barrier 5§ / ‘ ‘
advanced oxidation 3
R : Barrier 3
emm.e e microfiltration
-organics
-viruses 1 | Removes
-bacteria Industry Barrier 4 -turbidity
-protozoa y reverse oSmosis yyater for -particles
Removes flushing -bacteria
~turbidity toillets and
-inorganics garden
-viruses irrigation
-bacteria
-protozoa

Figure 4. Treatments applied to wastewater in order to be reused (adapted from [105]).

Organic pollutants that can exist in industrial wastewater are combustion products,
industrial chemicals, consumer and personal care products, biocides, pharmaceuticals,
industrial chemicals, pesticides, human metabolites and environmental transformation
products, combustion byproducts, water treatment by products, and natural hormones.

Through the bioanalytical tests performed on the organic micropollutants in drinking
water treated with these treatments, it was found that there were no drinking water
standards exceeded (Figure 5).

According to Council Directive 91/271/EEC of 21 May 1991, regarding the treatment
of urban wastewater, for the purpose of its recovery, the current technologies used to
remove these pollutants do not completely remove them, as they can be found in sewage
sludge, causing problems when the sludge is reused in agriculture [106]. The benefits of
wastewater treatment are greater than the costs, and they are conducive to a reduction in
the pollutants in the treated wastewater, a positive impact on water quality, and the supply
of water for irrigation in agriculture [11].

The price of treatments to eliminate pharmaceutical pollutants from wastewater is
presented in Table 5.

Table 6 shows the values of the concentrations of organic micropollutants in effluents
and surface waters; their values are lower in surface waters than in sewage treatment
plant effluents.



Water 2022, 14, 3351 12 of 17

>
-
Ho
g

[ ]
=
[—]
1

- 0.1

¢ 0
3

200 A

B
O CHre]
B

F0.01
100 +

SRIOH/T 10 50/ 1) 80]

0.001 °

Coagulation {7
Storage 4

Chlorination -

3 AOX (ug/l)
[—]
Intet -j -
(=S
Sand filtration - D||m L
[] (m]
[m]
n
(:

Chemical addition 4
Chloramination

non specific toxicity
® Microtox assay reactive toxicity
m O protein damage E.coli GSH+/-
A A genotoxicity umnC-S9/+59
# oxidative stress AREc32

Figure 5. Bioanalytical testing of drinking water (adapted from [105]).

Table 5. The price of treatments to eliminate pharmaceutical pollutants from wastewater (data
from [107]).

Residues Left after

3
Treatment Method Costs, EUR/m Treatment, %

Conventional treatment (without

micropollutants removal) 0.17 47
Ozone oxidation 0.23 2

UV radiation 0.3 13
Activated carbon 0.48 3
Reverse osmosis 0.65 4

Table 6. The values of the concentrations of organic micropollutants (data from [107]).

Concentrations in

Compound Concentrations in Concentrations in Compound Concentrations in Surface Water
P Effluents (ng/L) Surface Water (ng/L) P Effluents (ng/L) (ng/L)
Dioxins PCDDs 0.003 = 0.177 0.728 +- 6 Diclophenac 50 + 2500 2.8 =+ 470